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1. Tén mau : SIKALASTIC 632 R
Name of sample

2. 86 luong mdu 01 [14 kg U primer sét trong/ Colourless semi-liquid U primer (L) + 21 kg dang sét,
Quantity mau xam/ Grey semi — liquid (P)]

3. Ngay nhan mau :29/05/2018
Date of receiving

4. Noi glri mau : CONG TY SIKA HU'U HAN VIET NAM
Customer Puong s6 10, KCN Nhon Trach I, Nhon Trach, Pong Nai

5. Thoi gian thir nghiém: 07/06/2018 — 16/07/2018
Testing duration

6. Diéu kién thir nghiém/ Test condition:

- Lidu lugng quét 1én nén bé téng/ Dosage of coating on concrete substrate:

e Quét thanh 1 16p; 0,2 kg/m2/ 16p/ Coating with one layers; 0,2 kg/m & Iayet (L)
e Quét thanh 2 16p; 0,75 kg/m / 16p/ Coating with two layers; 0,75 kg/m %/ layer (P)
6. Két qua thir nghi€ém / Test results

Tén chi tieu - Phuong phap thir Két qua thir nghiém
Characteristics Test method Test result
6.1. Kha ning tao cAu vé&t nit & didu kién thudng, mm BS EN 4,68
Crack bridging ability under standard condition 14891 : 2012
6.2. Do bén kéo dut 1V, MPa | Tham khao/ Refer to 3,06
Tensile strength ASTM D 412 - 06
6.3. B gifn dai khi dat ¢ % | Tham khao/ Refer to 608
Elongation at break ASTM D 412 - 06
Ghi chi/ Notes: ™V Chiéu day mau thir (P) khoang | mm/ Thickness of the test specimens (P) is about 1 mm
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L. Ciic két qui thit nghi¢m ghi tong p]llm ny chi ¢6 gid tri disi v m.Ju do khich hing g dend Test results are valid for the namely submitted sample(s) only. NIA: klibng fip ding.

2. Khong duge trich sao mdt phin phicu két qui thir nghiém ndy néu khong c6 s ddng ¥ bang vin h in cia Trung thim Ky thudt 3.
This Test Report shall not be reproduced, exc ept in full, without the written approv al of (_)mm st 3

3. Tén mau, tén khich hing duie ghi theo yéu cdu cha ndi gt miu/ Name of sample and custonter are Written as customer's request.

4. Do khiong dhm bio do md rong ude lugng duge tinh vdi k = 2, mite tin ¢dy 95 %. Khich hing ¢6 (hé lién he theo dia chi dudi dé bt thém thong tin.
Estimated ¢ ypanded uncertainty of measwrement with k = 2, a1 95 % confidence hui Please contact Quatest 3 at the below address for further information.
Head Office: 49 Pasteur, Q1, Ho Chi Minh City, VIET NAM  Tel: (84-28) 38294274  Fax: (84-28) 3829 3012 Website: www.quatest3.com.vn
Tesling: 7 Road 1, Bién Hoa 1 Industrial Zone, Pang Nai Tel: (84-251) 3836212 Fax: (84-251) 3836298 E-mail: n-cskh@quatestd.com.vn
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